Page 1 of 62

SLT1554 Tractor Command Engine

Adjustable Seat Rev00

=
e ////
////ur _ﬂ
N/
\\\mm/W“
SN \\\\\ Anwvﬁ
(&F—
y,
— \\\\\\\\\\.v
()
A&UYJN
3
9
\\\\Illlﬂﬂl ~
N
Ny _®
% N, JR—\) —Pp«
AY (o) /B3 7
// \ \\ ” \\ "~/ o~ 74
A\ \ AN / A =)
/,, s / / W/ / \r=
\—7 >
IV/ 4 @x“\ \ Ve (oo
\“mmmuw/ A\ vy, 0 A mww
¥ \ \_// 9 /) v
“@ y @‘V‘ s
/2R 7l 77
VRNY Y/
yinyy

s NN---@&\ E--@mang
/] VAR

/
/NXV

e




SLT1554 Tractor Command Engine
Adjustable Seat Rev00

Page 2 of 62

Ref#  Part Number Qty S/P/F  Description
1 783-0739A 1 S Lever, Seat, Adjustment
2 710-1268 2 /P Screw, #10-16, 0.375
3  712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
4  712-3027 1 S Nut, Nylon Lock, 1/4-20
5 720-0433 1 Grip, Seat, Adjustment (Yellow)
6 726-0201 2 Nut, Speed,.3125 ID
7  731-04074 4 Spacer, Seat, Adjustment
8  732-0499 1 Spring, Compression.41 OD x 1.50
9 732-1184 1 /P Spring, Extension,.80 Dia x 4.6 Lg.
10 783-0738B 1 S  Seat Pivot Bracket
11 757-04035 1 Seat, Mid-back, V-1480
12 783-0753 1 Selector, Seat, Adjustment
13  736-0275 3 S  Washer, Flat,.344 x.688 x.065
14  736-3019 2 Washer, Flat,.531 x 1.062 x.134
15  738-0137A 1 S  Screw, Shoulder,.340 x.285, 1/4-20
16  738-0296 2 S  Shoulder, Screw.437 x.286 Lg
17  738-0966 4 S  Screw, Shoulder,.50 x.925, 3/8-16
18 783-0209C 1 S  Bracket, Seat Lift
19 783-0611 1 Stop, Seat, Adjustment
20 710-0227 2 /P Screw, #8-18 x.50
21 726-0279 2 Plate, Insulator
22  725-1303 1 S Spring Switch, Outer
23 725-1439 1 Spring Switch, Inner
1

24  726-0278

Plate, Insulator Boss



Page 3 of 62

SLT1554 Tractor Command Engine

Adjustable Seat Rev01

AN
/ : —.
/)] ey
A N,
ey, T
e \
Ay ,
\\ \WH(I‘\\ 4__4
el /R
N =Y \ \V.u/,
i
\ / \
/)
\ \\ \
- ) S/
AN M/ \\NH \\ 7
NNL O/

B
/

/ —

()

P

Vo)
g%a;
\

)

) (@
/B

. =

b
A\n » v /

e \

~

——
_ l\%y\wmwmwn\\“




SLT1554 Tractor Command Engine
Adjustable Seat Rev01l

Page 4 of 62

Ref#  Part Number Qty S/P/F  Description
1 710-1268 2 /P Screw Hex Wash Hd., #10-16, 0.375
2  712-04063 2 /P Nut, Flange Insert Lck, 5/16-18,Gr5
3  712-3027 1 S  Nut, Flange Lock, 1/4-20
4  720-0433 1 Grip, Seat Adjustment (Yellow)
5 726-0201 2 Nut, Speed, .3125 ID
6  731-04074 4 Spacer, Seat, Adjustment
7 732-0499 1 Spring, Compression .41 OD x 1.5
8 732-1184 1 /P Spring, Extension, .84 Dia x 4.6 Lg
9 736-0275 3 S  Washer, Flat, .344 x .688 x .065
10 736-3019 2 Washer, Flat, .531 x 1.062 x .134
11  738-0137A 1 S  Screw, Shoulder, .34 x .285, 1/4-20
12 738-0296 2 S  Shoulder, Screw .437 x .286 Lg
13  738-0966A 4 /P Screw, Shoulder, .50 x.925:3/8-16
14  783-0209D 1 /P Bracket, Seat Lift
15 783-0611 1 Stop, Seat, Adjustment
16  783-0738B 1 S  Bracket, Pivot, Seat
17  783-0739A 1 S Lever, Seat, Adjustment
18  783-0753 1 Selector, Seat, Adjustment
19  757-04035 1 Seat, Mid-back, V-1480
19 777D06883 1 /P Graphic, Made in USA
19 777D01782 1 /P Graphic, Cub Cadet
20 17239D 1 Bracket, Seat Lift
21  710-0227 2 /P Screw, #8-18 x.50
22  726-0279 2 Plate, Insulator
23  725-1303 1 S  Spring Switch, Outer
24  725-1439 1 Spring Switch, Inner
25 726-0278 1 Plate, Insulator Boss
26  757-04039 1 S Arm Rest (If Equipped)
1

27  732-04309

Spring, Extension, .815 x 4.775



Page 5 of 62

SLT1554 Tractor Command Engine

Air Intake Filtration

%l / N O
s S A
/...H\ \\ MM\\ \\ \mmmmk \\\V//ﬂ\ \ /,MN\‘ \
\ XWN“ \\ OEPNEON \\(
15 ) T
;
s

® \\\ \
N o
(~
N
“““““ 7
Y/
o — o e
\
|||||||||| LA

\g _

V4 nwwwwwwwwwwmwwww

-
o /

— - o
A ”u\v lllll ._.imwm%
— a 1w@WWV
@y
N



SLT1554 Tractor Command Engine

Air Intake Filtration

Page 6 of 62

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 2 /P Screw, Hx Flange, M5-0.8 x 10
2 KH-24-126-130-S 1 Bracket, Air Cleaner Base
3 KH-M-651040-S 4 Screw, Hx Flange, M6-1.0 x 40
4 KH-24-164-51-S 1 S Manifold, Intake
5 KH-24-153-27-S 2 /P O-Ring, Intake Port
6 KH-24-041-52-S 1 /P Gasket, Intake Manifold
7 KH-24-041-14 1 /P Gasket, Air Cleaner Base
8 KH-24-094-34-S 1 Base, Air Cleaner
9 KH-24-041-13-S 1 Gasket, Fuel Spit-back Cup
10 KH-24-109-25-S 1 /P Cup, Spit-back w/Stud
11 KH-24-083-03-S 1 S Element, Air Cleaner
12 KH-24-083-05-S 1 S Element, Precleaner
13 KH-231032 1 /P Seal, Breather
14 KH-24-096-01 1 /P Cover, Inner Air Cleaner
15 KH-12-100-01 1 /P Nut, Wing
16 KH-24-096-67-S 1 /P Cover, Air Cleaner
17 KH-54-755-01-S 1 /P Kit, Knob w/Seal
18 KH-24-153-20-S 1 O-Ring
19 KH-25-341-04-S 1 /P Knob, Cover
20 KH-24-063-51-S 1 Baffle, Fuel Spit-back



Page 7 of 62

SLT1554 Tractor Command Engine

Blower Housing

TN
GO .
~~h & A o u,
N
o

/ J \_ I /v —_
) {r~) 7
& /
// B oy \ N A/th\v
\ — -~ _/ W‘
\ ||/ \\ \l N\,
NS &
S / N —r
o .IIAAN// ST / A
\ Vo=
(RN 4

= o aﬁu

yd g m.nA va
o R m@

\SN

NS




SLT1554 Tractor Command Engine

Blower Housing

Page 8 of 62

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-114-S 1 Housing, Blower
2 KH-24-100-01 2 Nut, Plastic
3  KH-M-0545020 4 /P Screw, Hx Flange, M5-0.8 x 20
4  KH-M-545016-S 2 /P Screw, Hx Flange, M5-0.8 x 16
5 KH-M-551016-S 1 Screw, Hx Flange, M5-0.8 x 16
6 KH-M-645016-S 6 /P Screw, Hx Flange, M6-1.0 x 16
7  KH-24-146-18-S 1 Plate, Backing, #2 Side
8 KH-24-146-20-S 1 /P Plate, Backing, #1 Side
9 KH-24-063-39-S 1 S  Baffle, Cylinder Barrel, #2 Side
10 KH-24-063-69-S 1 Baffle, Valley, #2 Side
11 KH-M-545010 2 S  Screw, Hx Flange, M5-0.8 x 10
12 KH-24-063-58-S 1 S Baffle, Cylinder Barrel, #1 Side
13  KH-24-063-60-S 1 Baffle Valley, #1 Side
KH-24-096-85-S 1 Cover, Blower Housing (Not Shown)
KH-25-086-91-S 1 /P Screw, Tapping (Not Shown)



Page 9 of 62

o~ a
A/MWCTIIl\ﬁYMw

o O
£
(@]
c
L
© S
@ \}v \

™
3= Y G
m ..n_l-w \V\ f mWHm/ N\,
[@2NT)) / v jmmwy
(O)p=y / \E%K/Mmf )
- A { //V/WW\
= ) o vw\%ﬂ
o 5 RN
S A N2
T m ///lu e
< S / &
0 9 ,
o=
-2
—1 ®©
m O



SLT1554 Tractor Command Engine
Carburetor Fuel System

Page 10 of 62

Ref#  Part Number Qty S/P/F  Description
1  KH-24-853-102-S 1 /P Kit, Carburetor w/Gaskets
2 KH-24-041-52-S 1 /P Gasket, Carburetor
3  KH-24-041-14 1 /P Gasket, Air Cleaner Base
4  KH-M-629095-S 2 Stud, Intake Manifold
5 KH-M-641060-S 2 /P Nut, Hex Flange, M6-1.0
6 KH-25-237-14-S 6 /P Clamp, Hose
7  KH-24-353-12 1 Line, Fuel, 11"
8 KH-24-086-12 2 Screw, Hex Cap, M6-1.7 x 18
9 KH-24-393-16 1 /P Pump, Pulse Fuel
10 KH-24-100-01 2 Nut, Plastic
11  KH-15-353-04 1 Line, Fuel, 11-1/2
12 KH-25-353-03-S 2 Line, Fuel, 13-3/4
13  KH-24-050-10-S 1 S  Filter, Fuel
14  KH-47-154-01-S 1 /P Clip, Cable
KH-25-153-05-S 1 O-Ring, Heavy Duty Air Cleaner (Not Shown)
KH-24-234-02-S 1 Chamber, Float (Not Shown)
KH-24-431-01-S 1 Sleeve, Insulating (Not Shown)
KH-24-757-18-S 1 /P Kit, Overhaul w/Gaskets (Not Shown)
KH-24-757-19 1 /P Kit, Choke Repair w/Gaskets (Not Shown)
KH-24-757-20 1 Kit, Gasket (Not Shown)
KH-24-757-21-S 1 /P Kit, Accelerator Pump, w/Gaskets (Not Shown)
KH-24-757-22 1 /P Kit, Solenoid, w/Gaskets (Not Shown)



Page 11 of 62

Wﬁ%ﬂ\u

TN

“yv

ANI.WN == o e —— e ——

i —— e A e S SEmEme

\ TN

&) @ &

0N\ —
=4 ST K A
S /// ’ \,\, “
//1\ ”X
AN N A__/ x
(B) / S T /
D/ LN !

/
\/ | /.
@) A ) 7
/JHUX// WWW“W W\\ \,\
(o \“.“\\ ) V== o
/f.p/ - - / m
| \\\\\\v\m ...... - TN
~7 ,wmw ! .TI':A 00 v ] N
P ) \nw A ﬁ WA /é ~ <0
, / /\ // \ // \ // \ /QW//, &)

.
20N
AN
PR
VANCY
VWY
\ A
S

\
ey 5/ L /
_ / q.,_Jm« e A

yv‘\\\\\ -

SLT1554 Tractor Command Engine

N “ # Py R=> / \ \ /
- - m \m [ == s /Y
A/q-.\. Jw / / ¢ DA\ P \“\\\\ g/
2 3 (W P/ /I
mmmw\\;mvs,% R <
77 \WM\A = “H / . /
O / A =
Q YA w = \ - \
@ Uz X / "\
=Ll = .
7 = AP
pe A" w)/ -~ S
e < Aoa v o) A, SV
2 N Y N —
@© N . s -
(@) Nﬁv/.
¥




SLT1554 Tractor Command Engine

Page 12 of 62

Dash Panel
Ref#  Part Number Qty S/P/F  Description

1 710-0192 2 /P Screw, #10-24 X .375
2 710-04471 2 Screw, Ball, 5/16-18
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 2 /P Screw, Hx. Wash. Hd, Tapp. 1/4-20 x .75
5 710-0726 8 /P Screw, Hx. Wash. Hd, Tapp, 5/16-12 x .75
6  710-0837 1 Screw, Oval Cntrsnk, #10-16 x .625
7  710-0895 3 Screw, 1/4-15, 0.750
8 710-1611B 6 /P Screw, Torx Hd. Tapp. 5/16-18 x .75
9 710-3217 1 /P Screw, Truss Mach., #8-32 x .375

10 712-0142 1 /P Nut, Hex, #8-32 GrA

11  712-0324 1 /P Nut, Hex Insert Lock, 1/4-20 GR8

12 712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5

13 714-0104 1 S Internal Cotter Pin, .072 x 1.13

14  725-0157 1 /P Cable Tie

15 727-3194 2 Cylinder, Gas

16 731-04293A 1 /P Lever, Dash, Brake

17  731-04294A 1 Lever, Dash, Cruise

18  731-05077 1 S Dash

18 777122459 1 Graphic, Dash Insert

19 731-3161 1 S  Knob, Throttle Control

20 736-0173 3 /P Washer, Flat, .28 x .74 x .063

21  736-0362 2 /P Washer, Flat, .33 x 1.25 x .06 HT

22  741-0587 1 Bearing, Steering Column

23 747-04215 1 S Strap, Batter

24 747-1323A 1 Rod, .25 x 4.55

25  783-04285B 1 S  Plate, Dash Support RH

26  783-04323B 1 S  Plate, Dash Support, LH

27  783-04475 1 S  Bracket, Steering Support

28  783-04506A 1 S  Plate, Dash Support

29  783-0462 1 /P Bracket, PTO Switch Retainer

30 783-1447A 1 S Bracket, Support, Battery

31 783-1499 1 S  Bracket, Rod, Dash

32 746-1100 1 S  Cable, Throttle, 38.0 Lg

33  746-04120 1 Cable, Choke, 40.5 Lg.

34  925-1707D 1 /P Battery, 235 CCA, Dry

35 710-0703 1 /P Screw, Carriage, 1/4-20, .75,

36 712-0271 1 /P Nut, Hex, 1/4-20, Sems

37  712-3087 1 /P Nut, Wing, 1/4-20

38 738-1132 1 Screw, Shoulder, 1/4-20, .25 x .15

629-04139 1 Harness Assembly (shown with Electrical

System including Switches)



//
n\uu./v// [ WWWV
S A T
— \ N
© () V\;ﬂ/
B N l_\ p X AMMUV_ .
) bl NW /,/ p “ \ /1 “ ; \
/ — N7 \
m a () 7 -
a / a4 (&
)V A
) \“\ /() \
- /A r
/ (o0 A \\\ /4
v T oy )
m Nm T2, ®
f T---uwmnl AR @ ) ~
9 & Ag”rv =
N A WA A /_v
/ i~ / \mw/ H.\
/¢ e
] A’
. ‘W ‘.\\\\
o e M\ > \,\ &\ m A\u..w &L
/ { L N _—l &, @
/ \ \ Q ummu
5 mw
v 175)
N _
/n\ M-\\ u%,// 7,/ m il . =
. . & ) /n I/l/lmV/ <C
vm@. _ r m- y Mkwv \N N Vumu,f S \ _
P K AN A 4 w SO\
. UK mm““\\w% y ‘ . M X
‘. \w /\ ,7 r Vv vtvnuk“\ \\ \ ﬁ ww ( ! ,y W/,ﬁﬁuvvugmnm
Y T, i MY = ) S 1] %!
W\ F\MMW/V \_“ — ..M \ / \h/ mmwww u‘ \ /,mn|1u FMWWWM muu%”_”, e \
e %% mm/_ m%/v \\ ﬁ/ﬁmm\v wm‘wmawm > ”WN _mumlmmmmmmmfu\
2 PN v, o =
X /!
EnL lu--wk.\ww.w.u\\\ rl,iwwuammmrv H M y N w _@ ﬁ||mw\
e B L - ﬂ S\ T
E canpr v/ YA Py -
< \ \, B \H\i‘@ ﬂ\lwf \ h ._., A.‘ %
m \\ A \\ , L”\ ,X// ﬂ!/, \Muo./v M. Lo par— - \ V\V\\\
o d N, e ! /H Amu_c_ A,Hu\ Ry
POb A\_\/—Uv \—\ /,A\ M‘ o .&mn\_hiL A\MIIV /
[aX] . —
5 T ® o
..a s 1/
© £
S
=2
3 & s
2
==
i

\Ev



SLT1554 Tractor Command Engine
Drive System

Page 14 of 62

Ref#  Part Number Qty S/P/F  Description
1 17840 2 S  Bracket, Mounting, Transaxle
2 618-04228 2 S  Hub Assembly, Wheel
3 618-04270 1 S  Transmission, Hydrostatic
4  629-04124 1 Harness Assembly, Ground & Reverse
5 783-04442 1 Bracket Assembly, Idler, Center Dbl
6 710-1266 4 /P Hex Cap Screw, 5/16-18,3.5, Gr5
7  710-0227 2 /P Screw, #8-18, 0.500
8 710-0344 1 /P Hex Cap Screw, 3/8-16, 1.50, Gr5
9 710-0726 4 /P Screw, 5/16-12, 0.75
10  710-0599 1 /P Screw, 1/4-20, 0.5
11 710-3007 3 /P Screw, #12-24, 0.375
12 710-3011 1 /P Hex Cap Screw, 3/8-16, 2.25, Gr5
13  710-0809 1 Hex Cap Screw, 5/16-18, 1.25, Gr5
14  710-0627 2 /P Hex Cap Screw, 5/16-24 x.750
15 711-0832 1 S  Ferrule, 3/8-24 x.375 Dia
16  712-0291 1 S Nut, Hex Lock, 1/4-20
17  712-3066 1 S Nut, Hex Lock, 1/2-20, Gr2
18  712-04065 1 /P Nut, Nylon Lock, 3/8-16
19  731-05130 2 Sleeve, 2.4"
20 712-04063 4 /P Nut, Flange Lock, 5/16-18, Gr5
21  750-0566A 1 /P Spacer, 1"
22  712-3017 2 S Nut, Hex, 3/8-16, Gr8
23  714-0104 1 S  Pin, Cotter,.072 Dia. x 1.13 Lg
24 714-0111 2 S Pin, Cotter, 3/32, 1.0
25  725-0157 2 /P Cable, Tie, 3/16 x.05x 7.4
26 725-1644 1 Switch, Spring, Short
27  726-0154 1 S Tie, Cable, Push Mount 7.5 Lg
28  726-0320 1 S  Plate, Insulator Nut
29  731-1449A 1 S Fan, Blade, 10"
30 732-0209 1 S  Spring,.48 OD x 2.03 Extension
31  732-0429A 1 S  Spring, Extension,.50 Dia x 3.97 Lg
32 732-0716 1 S  Spring, Extension,.59 OD x 4.00 Lg
33 732-0729 1 /P Ring, Wire
34 732-0994 1 Spring, Extension,.500 Dia x 7.0
35 732-3118 1 Spring, Extension, 3/8 OD x 1.44
36  710-0502A 1 /P Screw, 3/8-16, 1.25
37 736-0169 1 S  Washer, Lock, 3/8, Regular Duty
38  736-0866 2 Washer, Flat,.755 x 1.92 x.060
39 736-0242 2 /P Belle Washer
40 736-3010 1 /P Washer, Flat,.407 x.812 x.135
41  738-0372B 1 /P Spacer, Shoulder, 1.00 x.38 x.38
42  T747-1149 1 Rod, Hydro Bypass
43  747-04139 1 Rod, Brake, Hydro
44  747-1151 1 Rod, Control, Hydro
45  756-0978A 1 S  Pulley, Engine, 3.56 Dia.
46  754-0461 1 S Belt, V Type, Poly
47  756-0116A 2 S  Pulley, Idler, V Type x 3.06 Dia
48  756-0981B 1 S  Pulley, Idler, Flat 2.75 OD
49  756-04111 1 Pulley, Engine, 4.11Dia.
50 783-0810B 1 S  Bracket, Transmission, Torque Hydro
51  783-1019 1 S  Bracket, Actuator, Switch
52  736-0320 1 /P Washer, Flat,.38 x 1.92 x.060
53  750-0535 1 S  Spacer,.380 ID x.625 OD x.21



SLT1554 Tractor Command Engine Page 15 of 62
Drive System

Ref#  Part Number Qty S/P/F  Description
54  710-1007 1 /P Screw, 3/8-16 x 1.500
55  748-0334 2 S  Transaxle Spacer

56  736-0921 1 S  Washer, Lock, 1/2"



Page 16 of 62

SLT1554 Tractor Command Engine

Electrical System

g e
/
/
/
\1J\
Q)
Amw\v % /%
\
S | B /', o . )
Sy 52
e
> Z
@ 2
"/
~—NINO 434 ¥51L0-¢8. I
| A
) \
N
\\\im».muﬂ, il
i b @
/ ®
( Qv \ &
N /w %Dﬁ
Amzwv ww

N

{
4

Q
e}
NS




SLT1554 Tractor Command Engine
Electrical System

Page 17 of 62

Ref#  Part Number Qty S/P/F  Description

1 17962 1 Plate, Switch
2 629-04139 1 Harness Assembly
3  629-04142 1 S  Harness Assembly, Headlight
4 710-0224 2 S Screw, Hx. Wash. Hd. Tapp, 10-16 x .5
5 710-0227 2 /P Screw, Hx. Wash. Hd. Tapp, 8-18 x .5
6  725-04022 1 S Indicator/ Meter Hour
7 725-04039 1 S  Switch, Interlock
8  725-04175 1 S  Switch, Electric PTO, Yellow Knob
9  725-1303 1 S  Switch, Outer Seat Spring

10  725-1439 1 Switch, Inner Seat Spring

11  725-2054 2 S  Key, Switch, Plastic

12 726-0278 1 Plate, Insulator Boss

13 726-0279 2 Plate, Insulator

14 725-04227 1 S  Switch, Key/Module

15 725-1648 1 S Relay

16  725-1381 1 S  Fuse, 20 Amp

17 725-04008 1 Fuse, 5 Amp

18  725-2003 1 Receptacle, Power 12V



TN,

Page 18 of 62

=
,/’ H/,
TR
AA./_/_ - \M\ /VA”W WY 4.. I
/H\\ \nm%wx ﬂ/ ,u_ﬂy/w‘/w A /rmw‘,/ \nmmnum mﬂHU//. N
AN ADV / %ﬁyﬂ,_?, W T J /UX---VM,.-\-
N @, NSNS [ & Hu.ﬁu-% e
N \ / e / /o \ WAV
."/ \ P /VAVAVAM.V / @ﬂ/A\\ ,\ / /YlHuHIWlHH!f —_— .IK
20 oMy 057 — =N RN
\ \ ZZZV \ v wv e N\ A\ W \
\@/ VYHHHHHHHHHHV Y AT \Y /V W,
\ (A\z S/ SN A\ W\ A
\xanv ,‘a.\_\ |||||||||||| ! SR / I§ I //,,/ ) \
/ AAU,V J T 0 NV ,.\o NS \
/ T \ “HHU \ \ /, \ \, p=
\ — \ 4 \ o; L/ /A . b/.
> t , -
{ N @om._ AN M) =
(o) 9 \ “.“,.“.Hn....\.uv
S o _ 2 m p
@ \W\\ , \
¢ \\
Jﬂ \HM/-
n_n.V ,/!\\
=
L
©
c
©
m e
S ,
O3 ( \
O O
ok A\AW/V
£
0
< <
Lo
5 2
o
- C
wuw



SLT1554 Tractor Command Engine Page 19 of 62
Engine Accessories

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 4 /P Screw, Hex, 1/4-20, 0.500
3 710-0726 2 /P Screw, Hex, 5/16-12 x.75
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25
5 751-0805 1 S Muffler, Dual Inlet
6  725-0157 2 /P Cable, Tie, 3/16 x.05x 7.4
7  751-0645A 1 /P Pipe, Exhaust, RH
8  712-3005 1 S  Flange Lock Nut, 3/8-16
9 736-0300 1 S  Flat Washer,.406 x.875 x.059

10 751-0644B 1 /P Pipe, Exhaust, LH

11  751-0564A 1 S Deflector, Muffler

12 783-0615D 1 S Bracket, Muffler

13  751-3142 1 Cap, Oil Drain

14  751-3140 1 S  Drain, QOil

15 751-3141 1 S Extension Hose, Oil Drain



Page 20 of 62

SLT1554 Tractor Command Engine

Engine Controls

(o) ,
. ~—<
@\ 1A
N / @ Ty B
/// / é //
g \ A @J
‘ o
o \/ /(\ \%.m\u_
G N Ve s i
i N » N
\\\“\\nuw/q / O \A c .vv
S /
\\\ (J% o P \\ P
(N @, A = v
Avﬁuﬁ \yn\ \:nv/v
O\ oe ) /uH\
NES )
. 4 , —
\e 7 / @ &)
/ \ \ \ o= y N
NS \w,\\ar\ﬁi \
‘ \\\;FIImU
o Vo
()
©
/.I\A/ \mw,/ ///
\ A,Z xv /N —
= \ TN _ o \u
n&“ll..HHUHHHUHHHHHH“HHHHHHM_ / // “NWU N
" m_uxw w /r \ N ?
4 C nA
i B 4/ ( X
\ \\“\ G \
. 2 \\mmu v
(o) / & A (&)
~ - / ! .\\\ m/ |||||||| A o,
() VO 7
N o~ / \\
(o /Q,
N \\ &mmﬂ
I~ \ﬁ
&
TN
=)



SLT1554 Tractor Command Engine
Engine Controls

Page 21 of 62

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Bolt, Round Hd, M6-1.0 x 25
2  KH-24-090-33-S 1 S  Lever, Governor
3  KH-M-641060-S 1 /P Nut, Hex Flange, M6-1.0
4  KH-24-089-01 1 Spring, Linkage
5 KH-25-158-08 1 /P Bushing, Linkage Retaining
6 KH-24-079-04 1 Linkage, Throttle
7 KH-25-158-11 2 /P Bushing, Throttle Linkage
8 KH-M-547050-S 1 Nut, Hex Lock
9  KH-24-089-03 1 Spring, Choke Return
10 KH-24-126-56 1 S Bracket, Control
11  KH-M-645016-S 4 /P Screw, Hex Flange
12 KH-47-237-02 1 S Clamp, Bowden
13  KH-24-086-43-S 1 Screw, Thread Forming
14  KH-24-112-27-S 1 Spacer, Control Assembly
15 KH-24-090-47-S 1 Lever, Throttle Actuator
16  KH-24-468-20-S 1 Washer, Plain
17  KH-M-446030-S 1 /P Nut, Hex M4 x 0.7
18 KH-M-403025 1 Screw, Hex. Hd, M4-0.7 x 25
19 KH-24-090-13 1 Lever, Throttle Control
20 KH-24-468-01 1 Washer, Plain
21  KH-24-090-05 1 Lever, Choke
22 KH-41-468-03 1 Washer, Wave
23 KH-M-545020-S 1 Screw, Hx Flange, M5-0.8 x 20
24 KH-24-079-22-S 1 Linkage, Choke
25 KH-24-089-55-S 1 Spring, Governor
26  KH-24-089-25-S 1 /P Spring, Governor



Page 22 of 62

SLT1554 Tractor Command Engine

Engine Crankcase

)]

TN
S

/7

Vi

)

o, 2 AW_

/// —
YN
(&
© -
. - &)
A\3N 1 ()
\ ]
\
N\ |
N ® AFRN PN N P e,
A 2 VY 2 VWi Wi

/ﬂw i
[ LI

HHHH

A H;

/

LL&éﬁHH\HF‘#T“‘J\‘\¥4/’JW
T — \‘r//

N ; \
= \J % v \wmww& A
.|, \\\\\ . \@mmmmw\w\\\“\ ( Qov
HHWWWWW. G==2 AP |||.&m__ M ~—
FHE— ﬁ H7® 1
IIIIIIIIIIIIIIII \
S
(o)
A/u.\\ A\. - .

. ™
(©) >

® >
!

R

S
3>
D/
e
7
(NN
&=
K e /|

mmw Ammwwu_m fffcamw
/YI
®



SLT1554 Tractor Command Engine

Engine Crankcase

Page 23 of 62

Ref#  Part Number Qty S/P/F  Description
KH-CV740-0026 1 /P Complete Engine
1 KH-24-014-42 1 S  Crankshatft
2 KH-52-139-09 2 S  Plug, Cup
3 KH-24-032-01 1 S  Seal, Front Oil
4  KH-24-782-23 1 Crankcase, (Use Miniblock)
5 KH-24-294-13 1 /P Fitting
6 KH-24-380-13-S 6 S  Pin, Locating Dowel
7 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14 2 Rod, Connection, .010 / .25mm
8 KH-24-874-08-S 2 S Piston w/Ring Set, Std
KH-24-874-20-S 2 S  Piston w/Ring Set, .010/.25mm
KH-24-874-21-S 2 Piston w/Ring Set, .020 / .50mm
KH-24-874-16-S 2 S  Piston w/Ring Set, .08mm
9 KH-24-108-04-S 2 /P Ring Set, Std., .08
10 KH-24-018-01 4 S Retainer, Piston Pin
11  KH-12-422-09 AR S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 AR S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 AR S Shim, Camshatt, .0280 (White)
KH-12-422-08 AR S  Shim, Camshatt, .0300 (Blue)
KH-12-422-10 AR S Shim, Camshatt, .0340 (Yellow)
KH-12-422-11 AR S  Shim, Camshaft, .0360 (Green)
KH-12-422-12 AR S  Shim, Camshatft, .0380 (Gray)
12  KH-24-012-18-S 1 Camshaft Assembly
13 KH-M-0545010 1 /P Screw, Hex Fing, M5 x 0.8 x 10
14  KH-24-018-04 1 Retainer, Breather Reed
15  KH-24-402-05-S 1 /P Reed, Breather
16  KH-12-153-01-S 1 /P O-Ring
17 KH-24-126-19 1 Bracket, Oil Fill Tube
18 KH-12-123-04 1 S  Tube, Oil Fill
19 KH-M-545016-S 1 /P Screw, Hex Flange, M5 x .8 x 16
20 KH-12-153-02-S 1 /P O-Ring, Upper Oil Fill Tube
21  KH-24-038-04-S 1 /P Dipstick Assembly
22  KH-24-755-46 1 /P Kit, Oil Fill Cap
23  KH-25-153-02-S 1 O-Ring, Dipstick
24  KH-24-018-09-S 1 Ring, Retainer
25 KH-M-931010-S 1 Washer, Nylon
26  KH-28-032-09-S 1 Seal, Governor Cross Shaft
27  KH-24-468-15-S 1 Washer, Plain
28  KH-24-144-38-S 1 /P Shaft, Governor Cross
KH-24-755-113-S 1 S  Gasket Set



Page 24 of 62

SLT1554 Tractor Command Engine

Fender & Fuel Tank

;Q

\\\
/A
/ /o
/

7 >
7 TN \muﬂ <
An,(“v M ~

e

g
£7




SLT1554 Tractor Command Engine
Fender & Fuel Tank

Page 25 of 62

Ref#  Part Number Qty S/P/F  Description
1 710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
2  710-0599 2 /P Screw, Hex Wash Hd Tap, 1/4-20 x .5
3 710-0726 8 /P Screw, Hex Wash Hd Tap, 5/16-12, 0.75
4  710-0895 6 Screw, 1/4-15, 0.750
5 712-04063 2 /P Nut, Flange Insert Lock, 5/16-18 GRF
6 731-2616A 1 S  Cover, Fender, RH
7 731-2617 1 Cover, Fender, LH
8  736-0607 1 /P Washer, External Tooth Lock, 5/16
9 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
10  783-04398A 1 S  Fender
777D08309 1 S  Graphic, Rear of Fender
777532484 1 Graphic, Warning/Instruction
11  783-0677 1 S  Bracket, Lift, Adjustment
12 783-1489A 2 /P Bracket, Seat, Mount
13  726-3046 12 /P Clip, Ratchet, .250 Dia
14  735-0697A 1 Pad, Foot, LH
15  735-0698B 1 Pad, Foot, RH
16  751-0819B 1 S  Tank, Fuel
17  751-3124B 1 S  Cap, Fuel



Page 26 of 62

/Dr&UIW% AK
VNN
/// A,//<K

]:urw‘/
= //

‘\%\
M/@Aw N
- m kw_ A\Mxv//,
\,” N

%
\

3

L

IIIMH\ MA \.f // m“ ] \\

SLT1554 Tractor Command Engine

Frame




SLT1554 Tractor Command Engine

Page 27 of 62

Frame
Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173 1 S  Frame Assembly, Lower
3  726-0205 2 /P Clamp, Hose,.490 Dia.
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x.5
5 710-0726 13 /P Screw, Self-tapping, 5/16-18, 0.75
6  751-0535 1 Fuel Line
7  710-1652 1 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x 0.625
8  725-04039 1 S  Switch, Interlock
9 712-04065 4 /P Nut, Nylon Lock, 3/8-16
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x.5
11 783-04329A 1 Bracket, Frame, Seat
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125 Lg
14  736-0222 1 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  738-0143 2 /P Shoulder Screw, 3/8-16
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726D 1 /P Bracket, Pivot, Support RH
20 783-0727C 1 /P Bracket, Pivot, Support LH
21 783-0728 1 Bracket, Pivot, Bar
22  783-04330A 1 S Frame, Upper



Page 28 of 62

SLT1554 Tractor Command Engine

Head Valve Breather

(@O

Wwyaﬁ‘\‘

)

\ &
/ \\\
//\\\\
QO
\
\\
\\
//r(\uv .WFHWmmwﬁlt MWWWWWW ‘ﬁuﬁ,ﬁl\mu‘ P
. yd !l. s ) . v
& Ar%v H!.V_mmmhmmwwi R
&
o - Nl
. ~ ~ 7 _ 7
AmllNr_@ W) EU AWWV /rlMcIIIRHHWI\\H IIIIIII mw
NI . \‘.g N —~
- N
/ ) &k
™
(&)



SLT1554 Tractor Command Engine
Head Valve Breather

Page 29 of 62

Ref#  Part Number Qty S/P/F  Description
1 KH-24-033-03 1 Kit, Breather Cover
2 KH-24-041-51-S 1 S Gasket, Breather
3 KH-24-096-87-S 1 Cover, Breather
4  KH-M-645020-S 4 /P Screw, Hx Flange, M6-1.0 x 20
5 KH-25-351-01 4 S Lifter, Valve
6 KH-24-755-66 1 /P Kit, Valve Train
7  KH-24-411-05 4 /P Rod, Push
8 KH-24-841-03-S 2 /P Kit, Cylinder Hd Gasket (Includes Head Mtg.
Hardware)
9 KH-24-318-72-S 1 Head Assembly, #2 Cylinder
10 KH-25-186-01 4 /P Arm, Rocker
11  KH-24-599-01 4 S  Pivot, Rocker Arm
12 KH-12-086-16 8 S  Screw, Hex Flange
13 KH-66-086-07-S 4 S  Screw, Hex Flange, M6-1.0 x 34
14  KH-24-755-141-S 1 /P Kit, Valve Cover
15  KH-24-153-28-S 1 S O-Ring
16 KH-M-651030-S 4 Screw, Hex Flange, M6-1.0 x 30
17  KH-24-445-01 1 S  Strap, Lifting
18 KH-24-016-01 2 /P Valve, Exhaust, Std
KH-24-016-02 2 Valve, Exhaust, .010 (25mm)
19 KH-24-017-01 2 /P Valve, Intake, Std.
KH-24-017-02 2 Valve, Intake, .010 (25mm)
20 KH-66-032-05-S 2 /P Seal, Valve Stem
21  KH-235011-S 4 /P Retainer, Spring
22  KH-24-089-02 4 /P Spring, Valve
23  KH-12-173-01 4 /P Cap, Valve Spring
24 KH-12-755-03 4 /P Kit, Retainer
25  KH-24-318-69-S 1 /P Head, Cylinder, #1
26  KH-24-755-142-S 1 /P Kit, Valve Cover
27  KH-25-313-03-S 1 /P Grommet, Rubber
28  KH-24-755-57-S 1 /P Kit, Breather Separator
29 KH-24-326-74-S 1 S Hose, Breather
30 KH-25-072-04 4 /P Stud, M8-1.25 x 33
31 KH-24-041-49-S 2 /P Gasket, Exhaust
32 KH-M-0841080 4 S Nut, Muffler Mtg., M8-1.25
1

KH-24-755-147-S

Kit, Cylinder Head Hardware (Not Shown)



Page 30 of 62

SLT1554 Tractor Command Engine

Hood & Grille

,mw/nva

.

R

R

~.,
u\
..e;(r

~

3

g e

R
IO
A SNANERN

J \@ AEER

. - S\t
4y
)

/e

\ o
oS @ e
FT et

<




SLT1554 Tractor Command Engine

Page 31 of 62

Hood & Grille
Ref#  Part Number Qty S/P/F  Description
1 710-0726 4 /P Screw, 5/16-12 x.750
2  710-0895 12 Screw, 1/4-15 x.750
3 710-1276 4 /P Screw, Self Tapp, 1/4-20 x.750
4  710-3170 2 Screw, Ball, 5/16-18 x.56
5 711-0332 2 S  Pin, Clevis,.50 Dia. x.78 Lg.
6  712-3004A 2 /P Nut, Flange Lock, 5/16-18
7  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13 Lg.
8 714-0145 2 S Pin, Click,.092 x 1.64 Lg.
759-04209 1 /P Hood, Service Kit (contains 931-06887,
726-0233, 710-1242 and installation
instructions)
9 931-06887 1 S Hood Replaces 731-05053
9 726-0233 4 /P Push Nut .25ID x .50 OD
9 710-1242 4 /P Screw, Hi Low 5/16-14 x .75
10  731-05103 1 S Grill
11  731-05111 1 S Lens
12 731-05129 1 Hood Plenum
13  732-04281 1 S  Latch Spring
14  747-04354 1 S  Hood Pivot Rod
15  747-04368 1 /P Hood Latch Rod
16 747-1323A 1 Rod,.250 Dia. x 4.55 Lg.
17 749-04207 1 S  Bumper
731-05368 1 Cap, Bumper
18  783-04662 1 S  Hood Hinge Bracket
19 783-04714 1 S Latch Plate
20 783-04717 1 S  Latch Pivot Bracket
21  783-04724 2 S  Upper Pivot Bracket
22  783-04725 2 Hood Pivot Bracket
23  725-0963 2 S  Miniature Lamp, 12V
24  725-1649 2 S Lamp Socket
629-04142 1 S  Headlight Harness (Not Shown)



Page 32 of 62

SLT1554 Tractor Command Engine

Ignition Electrical

TN

©

A

e e NN

PAA LA IREE

RSO
A
1)
s
)
e
e

By
N — \\-‘A@
- oy (B _
= 7
// M A =y
— P SN
P (o) \
Lo (R e
A7 S N
%/Umwwwuwﬁ& \|m|m/ /// \ o ,,WW/,mmw.
s \mwﬁd duw xr\ 2% /W
2 YA
HHH\ Lo AN 2N :
e gz @m (0)]| | AQW o ]|
M —\\ M y _‘ v - ;
= _ [ \/ / B):
= N ﬁ,-.“\\ ;m
J S — N A .
wJende? [ []\ \of Mmywm
2)) ) (o) NN e
L d N \ gm/u\ lwmmﬂmw
D)
Y ©®
LN A\\A.‘Mwﬂv/w
@E/mm@“//\“\
o\ / ! \w/\
N\ 2 ] \\ /
\ I‘ \\\.. = \
/ - (& A@,_
2\ , %
- ,”
,m
- h-W
&
@&

N,
&)

7a | SER
~
&

~—’ ..llllirv.mw
az*
.
[ap] .
@ @
N A\_bu, / s
AL/ A
/V\, m
y )
@@w ) /L
{
\
//
_Hﬂd%/
/. \
/o
\“\ p
J A”A_..u_
Va T
7
i

~—
M. v
N

e




SLT1554 Tractor Command Engine
Ignition Electrical

Page 33 of 62

23  KH-M-448010
KH-24-176-81-S
KH-24-126-137-S

Screw, M4 x 0.7 x 10
Harness, Wire (Not Shown)
Bracket, Ground Strap (Not Shown)

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-79 1 /P Kit, Grass Screen
2 KH-25-086-117-S 4 Screw, Hex Sems
3  KH-25-086-47 4 /P Bolt, Shoulder
4  KH-24-157-08-S 1 Fan
5 KH-12-086-14 1 Screw, Hx Flange, M10-1.5 x 46
6 KH-12-468-03 1 /P Washer, Plain, 3/8
7  KH-X-42-15 1 /P Key
8 KH-24-025-15-S 1 S  Flywheel
9 KH-41-403-09 1 S  Rectifier-Regulator
10 KH-X-25-92 2 Washer, Plain, 3/16
11  KH-24-086-18 2 Screw, Phillips Hd, 11-16 x 7/8
12 KH-236602-S 1 S  Connector
13  759-3336 2 /P Spark Plug
14  KH-M-548025-S 2 /P Screw, Hx Cap, M5-0.8 x 25
15  KH-54-755-09-S 1 S Kit, 15 Amp Stator
16 KH-24-126-139-S 1 Bracket, Stator Wire
17  KH-47-154-01 2 S Clip, Cable
18 KH-48-154-02 1 Clip, Cable
19 KH-X-25-63 1 /P Washer, Plain, 1/4
20 KH-24-584-36-S 2 /P Module, Ignition
21  KH-M-0545020 4 /P Screw, Hx Flange, M5-0.8 x 20
22  KH-24-584-31-S 1 S  Module, Speed Advance
2
1
1
3

KH-25-454-03-S

Tie, Wire (Not Shown)



Page 34 of 62

SLT1554 Tractor Command Engine

Label Map

Center Aiong Top Of Curve

©
o
D
S5
]
5]
<
n
c
®]
>
o]
=

Centered On Hood

|80 HOT LIFY HOGD HERE|

RELEHEE

ALIGN WITH HOUR METER

it

of hood fiair,aiine with

From HEAR of the hooq.

\\\\\\ “
i
o \wmvux:mxr
S
=
7

W, /;sv.“w. \ m
S /W\mmmuv

)0
i,

%




SLT1554 Tractor Command Engine

Page 35 of 62

Label Map
Ref#  Part Number Qty S/P/F  Description

777D06883  777D06883 1 /P LABEL-SEAT BACK
777X40182  777X40182 1 LABEL-80 DBA

777122459 777122459 1 LABEL-DASH PANEL
777530503  777S30503 1 /P LABEL-DANGER CHUTE
777D09508  777D09508 1 LABEL-CYCLO CUT
777D07875  777D07875 1 LABEL-54" CUT
777S30015  777S30015 1 LBL.RIDER DNGR.STRAIGT
777D08735  777D08735 1 LABEL-RH SIDE LT1554
777D08734  777D08734 1 LABEL-LH SIDE LT1554
777D07559  777D07559 1 LABEL-LFT SIDE HOOD
777D07558  777D07558 1 LABEL-RGT SIDE HOOD
T7T7X42027  777X42027 1 LABEL-GRILLE REFLECTOR
777532484 777532484 1 LABEL-FRAME COVER
777X42036  777X42036 1 LABEL: CUB RIDER

777120310 777120310 1 LABEL-SEAT ADJUSTER

777122241 777122241 1 LABEL-FUEL LEVEL
777D08309  977D08309 1 /P LABEL-1500 FENDER

777122240 777122240 1 LABEL-HYDRO ENGAGE
T77X42064  777X42064 1 /P LABEL-PARTS LIST

777122280 977122280 1 /P LABEL-THROTTLE



Page 36 of 62

SLT1554 Tractor Command Engine

Lift Assembly

\
A

N
)

/
4

@
“«

SO ey

B =4

2.2




SLT1554 Tractor Command Engine
Lift Assembly

Page 37 of 62

Ref#  Part Number Qty S/P/F  Description
1 683-04118 1 S  Shaft Assembly, Lift
2 711-0332 2 S  Pin, Clevis, .50 Diax .78 Lg
3 712-0206 2 S Nut, Hex, 1/2-13, Gr5
4  712-04065 2 /P Nut, Flange Insert Lock, 3/8-16 GrF
5 712-04063 2 /P Nut, Flange Insert Lock, 5/16-18, GrF
6 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S  Pin, Internal Cotter, .080 x 1.56 Lg
10 716-0106A 2 E-ring, .625 Dia. Shatft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
13  738-0138A 2 /P Screw, Hex Cap, 5/16-18x.620 Gr2
14  738-0380 2 S  Shoulder Screw, .5 x .27:3/8-16
15  741-0225 2 S Bearing, Hex Flange
16  746-0968 2 Cable, Lift, 16.16 Lg
17  747-04155 1 Handle, Lift
18 747-1324 1 Rod, Deck, Front Adjustment .5" Dia
19 756-1154 2 Pulley, Roller
20 783-0678A 2 S  Lift, Arm
21  783-0720A 1 S  Bracket, Adjustment, Front Deck Rod



Page 38 of 62

SLT1554 Tractor Command Engine

Mower Deck

7 \ QA
ﬁ/ /N
F AK/ oy o %W/ 23 S~ AmJ v -
o J e @\I&@T@ @ % 5
=l L s g\ \
A,/_uu\v (12) _MH/V H/,mw\v ﬁwm muumw_u/ /
= ~ , / _ Y
() KC _ = | \m@v ) /
N \\ Nae N br w..'n \A == /”\/, \\\ﬂ L.\\\ TN
\\ \mm ||||| Ansu .@m D Q \\.A// kMﬁ\Vm Nkldhw_. /JE%
N ./i&r‘_/ -
/ ~ AA .ﬂwv
/ .
N )
/ /mw_ //i M/ .I._nm ~—
SN A
\/ Wy , / e\
ﬂu T R BN_@ ;
Amu_A. ;(n \A W V”,
M \.uu » /

PR N N, ﬁ.u“\~ e
i\ ...... vwwvruﬂ.\N - !_M,mx\
7

N7
— 4
; Vi IIN\AM \Y/

e

o /
I Il/#MWiWIﬂIu- \
N w_ y,ﬁ ‘. ¥ 1@% \

\\,1./ \\ \
_ \ /(&) Y/ AN., (y
@ @ = \@ ) &N@nﬁt N / \---@ p
= AEAL N \ %H.\ / N\B/V , \ e
=94 T/ S / / ®
Wo o \ \ \ Arﬁ u/u\\\\‘ ~
m \ mm, \.\ ip) \ \ v S
Y ) /| A \ . M \ ; /, \ \ \ \ \ ‘..inu € __ Jm M\.
}ce &) VRN /«kam“ / ‘N“ © m \ \ﬁﬂwmmwm 3
‘\_ouo&c c/ :mm\%\ . iy / A\ WX / “\ & L& ==\
f w@ /Amn /Ua m\mw u\vm mm / v..ﬁ WHWA %“ AN N Amm.\. AN
=2 [N 3 . — N / WY
7 AR ke e AU NN \Y
-@ \@ e A Na, R =N
. O .-.i@ &) = el
NI /U// i v \ n — aéﬂgﬁeﬁﬁm
- N2 N Y Mm-a_g_ 9
aNAY 75 Aoov
NHEEAN
(To) / ﬂ’“{\ / Arn)l_v
@ NS5
e ®E
@ﬁ/ L N
/J' \.Nw7ll\\ ////



SLT1554 Tractor Command Engine Page 39 of 62
Mower Deck

Ref#  Part Number Qty S/P/F  Description
1 16606 S  Hook, Retainer Bracket
2 618-04129B S  Spindle Assembly Complete
3 618-04217 S  Housing Assembly, Spindle
4  683-0254B /P Hanger Bracket Assembly
5 683-04180 S 54" Deck Assembly
6 683-04182 S Idler Arm Assembly
7  703-2093 Inner Rear Baffle
8 703-3279 Chute Deflector Stop
9 710-0216 /P Screw, 3/8-16 x.75
10  710-0347 /P Screw, 3/8-16 x 1.75 GR5
11  710-0528 /P Screw, 5/16-18 x 1.25
12 710-0599 /P Screw, 1/4-20 x.500
13  710-0623 /P Screw, TT, 3/8-16 x.750
14  710-0726 /P Screw, 5/16-12 x.750
15 710-1260A 1 /P Screw, 5/16-18 x.750
16  710-3103 /P Screw, 5/16-18 x 2.00
17  710-04095 Screw, Spec. Hex Cap, 3/8-16 x 1.0
18 710-3178 /P Bolt, Carriage, 3/8-16 x.750
19  710-0607 1 /P Screw, Hx. Wash Hd Tapp, 5/16-18 x .5 GR1
20 711-1737 Pin, Roller,.5" Dia. x 10.06 Lg.
21  712-0229 Push Nut, 3/8

22 712-04063
23  712-04065

/P Nut, Flange Lock, 5/16-18
/P Nut, Flange Lock, 3/8-16

24  712-0431 S  Nut, Flange Lock, 3/8-16

25 712-0641 S Nut, Hex, M16-1.5

26  712-3010 S Nut, Hex, 5/16-18

27  712-3022 /P Nut, Hex Lock, 1/2-13

28  710-3168 /P Screw, Carriage, 3/8-16 x 1.0
29 714-0111 S  Pin, Cotter, 3/32 x 1.00

30 714-0470 S Pin, Cotter, 1/8 x 1.25

31 717-04074 S  Deck Adjustment Gear

32 721-04041 S  Water Nozzle Adapter

33  731-3005 /P Front Roller

34  732-0306A S  Sprg, Comprs, .531 x1.75 Lg.
35  732-04247 Spring, Extension, .85 x 6.415 Lg.
36 732-0971 Spring, Extension, 1.01 x 6.5 Lg.
37  734-04155 Deck Wheel

38  736-0119 S  Washer, Lock, 5/16

39  736-0300 S  Washer, Flat,.406 x.875 x.059
40 736-0760 S  Washer, Lock

41  736-0921 S  Washer, Lock, 1/2

43  737-04003C S  Deck Water Nozzle

44  738-3056 S  Screw,.5x 2.5:3/8-16

45  738-1229A /P Screw,.625 x 2.50 x 1/2-13

46  759-3820 /P Blade, High Lift, 18.5 Lg.

47  747-04384 Rod, Upstop

48  747-1116 /P Rod, Handle, Deck Release

49  710-0650 /P Screw, Hx. Tapp, 5/16-18 x .875
50 750-0151 S  Spacer,.5501D x.755 0D x 1.1
51 754-0642 S Belt, V, B Sec, 138.0

52  756-04129 S  Pulley, Idler, 4.25" Dia.

53  783-04013A
54  783-04462

Bracket, Stabilizer, Pulley
Bracket, Lift

RPRPNRPNRPNRPORAMNNRPNNRPRARRPNRRPREPNRRPRPREPNDMNORNRPANRPRPNRWOWRRPNNRRPREPREPREROWER



SLT1554 Tractor Command Engine
Mower Deck

Page 40 of 62

Ref#  Part Number Qty S/P/F  Description
55  783-04690 2 S  Skirt, Deck
56  783-04691 1 Cover, Belt, RH
57  783-04692 1 Cover, Belt, LH
58  783-04726 1 Bracket, Idler, Stationary
59  631-04070 1 S  Chute Assembly, Side Discharge
60 783-04470 1 /P Chute Mounting Bracket
61 732-3070 1 S  Torsion Spring
62 931-3131A 1 /P Deflector Chute
63 711-1762 1 Hinge Pin
64  736-0275 1 S  Washer, Flat, .344 x .688 x .065
65 736-3010 1 /P Washer, Flat, .407 x .812 x 1.35 HT
66  710-04226 3 /P Bolt, Spindle, 3/4-16 x 5.85
67 712-3078 3 /P Nut, Hx Flange Lock, 3/4-16 GRS8
68  737-3000 3 S  Fitting, Lube, 3/16 Drive
69  748-0433 3 Spacer, .82 x 1.15x .73
70  748-3065A 6 /P Spacer, Deck Spindle
71  748-3101 6 Spacer, Blade
72  756-3096 3 /P Pulley, Spindle
73  721-3018A 6 S  Seal, Oll, Single Lip
74  741-04129 6 S  Bearing, Cone
75  741-04130 6 S  Cup, Bearing
76  750-3190A 3 /P Spacer, Bearing, .780 x 1.000 x



Page 41 of 62

SLT1554 Tractor Command Engine

Oil Pan Lubrication

O
A/HH AV MIII:II.

"N
=%\ \ A
= Mv .] .
o S S AN
7 | R\ .
4|.v m\“\ g \“\mummm“mw /ﬂ.r// N
N ey Y A== O —)
_\ <t v N /mm&\\\\ AWA N T/
\r-/ N =N\
= S
S
e o
TN
©
e

pr NP e f&k
) @0)

R -
PP’

/

@ @ A5v =

\f (=
. .

kggammu

e, /
ey SRV
<3 wu\m 5\
18 i
L &)
( oa/v
N/




SLT1554 Tractor Command Engine

Oil Pan Lubrication

Page 42 of 62

Ref#  Part Number Qty S/P/F  Description
1 KH-24-199-21-S 1 Kit, Oil Pan, Includes 2-13
2  KH-M-645025-S 2 /P Screw, Hx Flange, M6 -1.0 x 25
3  KH-M-631005 2 /P Washer, 6mm
4  KH-24-393-37-S 1 S  Oil Pump Ass'y., Includes 5, 6
5 KH-24-153-01 1 /P O-Ring,
6 KH-24-381-11-S 1 Tube, Oil Pick-up
7  KH-24-162-26-S 1 Screen, OIl
8 KH-24-043-12 1 /P Kit, Governor Gear
9 KH-12-380-01 1 /P Pin, Governor Regulating
10 KH-24-448-02-S 1 Tab, Locking
11  KH-12-144-02 1 Shaft, Governor Gear
12 KH-24-041-54-S 1 /P Gasket, Oil Pan
13  KH-52-032-08 1 S Seal Oll
14  KH-24-422-03-S 1 Shim, Thrust
15  KH-25-139-62-S 1 /P Plug, 3/8 Hex Ctsk
16  KH-24-755-52 1 Kit, Oil Cooler
17  KH-24-136-05-S 1 Nipple, Oil Filter
18 KH-24-594-24-S 1 Cooler, QOil
19 KH-24-041-29 1 Gasket, QOil Filter Adapter
20 KH-12-050-08 1 S  Filter, Oil
21 KH-24-086-16 9 S  Screw, Hx Flange, M8-1.25 x 45
22 KH-24-086-17 1 S  Screw, Hx Flange, M8-1.25 x 45
23  KH-25-139-57-S 1 /P Plug, Pipe, 3/8



Page 43 of 62

SLT1554 Tractor Command Engine

Pedal Assembly

~—10)

) w, N H\.M./v
s ) = q\
/ ./
/¢ RV
/ \ X
N\
\“wuyv
A PN
, ,//v l\m m NAV \\/
N\ \ \AHHW“WWHIVI VMWUHWAI
© \ (% 4 //w,\ N

o~
— \ G
L_I/yl/rN\M
N/

\. // \ ¢ A <t
u /x A\ &

@ r\\\ ,/ /
1 <y\\ \
@,Mununn\ %“\\/ v / / /
(% ¥ / NN
\Wa 7 A~
A () N\
\ 7~ @u T YN
57 o AN
Yo'y KW : V
= =
; D
yauwas LR S5
A e el ARt /
(co \w AN el Y
A\ ¢ e \ e
) \ ¥ - ke

— e \\\
@ ( mw
) =2 Amm@ -
(=) .m ”mmwwm”| A (
LT N | \
(=) \/MWW/ \
5 \mw \S 2
Ammmwvmu K/N/,, _,mww -~ ®



SLT1554 Tractor Command Engine
Pedal Assembly

Page 44 of 62

Ref#  Part Number Qty S/P/F  Description
1 647-0031B 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-0650 1 /P Screw, Self-tapping, 5/16-18, 0.875
5 736-0119 1 S  Washer, Lock, 5/16
6 783-0773A 1 Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 4 S Pin, Cotter,.072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584A 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression,.405 x 1.17
14  732-0955 1 Spring, Extension,.50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension,.50 Dia x 6.37 Lg
16 735-3049 1 S Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18 710-1611B 3 /P Screw, Torx Hd. Tapp. 5/16-18 x.75
19 736-0187 2 /P Washer, Flat.64 ID x 1.24 x.06
20  736-3008 1 S  Washer, Flat,.344 x.750 x.120
21  738-0155 1 S  Shoulder, Screw.437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange,.628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093 1 Rod, Control, Brake Lock
27  748-04039B 1 /P Latch, Cruise
28  783-04612 1 S  Bracket, Support, Steering



Page 45 of 62

SLT1554 Tractor Command Engine
Power Take Off System

77N TN
(@) ()
N
/ )
J
/AN
nnuﬂuum/% / wéf \
/V.//V/m / / / \
A ¥
QT /  ——
7 /8 J
V5|V
~ |
| m— )
4'./
//
/
\




SLT1554 Tractor Command Engine
Power Take Off System

Page 46 of 62

Ref#  Part Number Qty S/P/F  Description
1 710-0859 1 /P Screw, 3/8-16 x 2.5 GR5
2 710-0726 3 /P Screw, 5/16-12,.75
3  783-04419A 1 S  Bracket, Clutch
4  710-3157A 1 /P Screw, Hex Cap, 7/16-20 x 3.25 GR5
5 783-04467 1 Deck Stop
6 717-1774B 1 S  Clutch, Electric PTO
7 712-04065 1 /P Nut, Hx. Nylon Lock, 3/8-16
8 736-0277 1 Washer, Flat, 1.031 x 1.62 x.095
9 748-0415B 1 /P Spacer, 3/8 x 1.54



Page 47 of 62

SLT1554 Tractor Command Engine

Quick Reference

AN { 1 ¢ B

__4_______

.-.—..“—
A ____..
.......

4________“___.v ,

g\

E_ e
.___.____

)




SLT1554 Tractor Command Engine
Quick Reference

Page 48 of 62

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-24-083-03-S 1 S  AirFilter
KH-24-083-05-S 1 S Pre-Cleaner
KH-12-050-01-S 1 /P Oil Filter
KH-24-050-13-S 1 /P Fuel Filter
KH-24-584-36-S 1 /P Ignition Module
KH-41-403-09 1 S  Voltage Regulator
KH-24-393-16 1 /P Fuel Pump
KH-24-757-18-S 1 /P Carb Kit
KH-24-757-22 1 /P Carburetor Solenoid
954-0461 1 /P Drive Belt (Trans)
954-0642 1 /P P.T.O./Deck Belt
759-3820 1 /P Blades (742-3013) (3 used)
712-3078 1 /P Blade Nut
918-04129B 1 /P Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
734-04155 1 Deck Wheels (Back)
737-04003D 1 /P Water Nozzle Adapter
923-0448A 1 /P Ball Joints
925-04039 1 /P Brake Switch
951-3124D 1 S  Fuel Cap
725-2054A 1 S  Ignition Keys
925-04227B 1 /P Ignition Switch Module
KH-25-435-06-S 1 /P Solenoid, Starter
925-04175 1 /P P.T.O. Switch
917-1774C 1 /P P.T.O. Clutch
KH-25-357-05-S 1 S  Engine Ol
737-3121 1 /P Transmission Fluid, Gallon

1

490-900-0041

Deck Leveling Guage Accessory



Page 49 of 62

SLT1554 Tractor Command Engine

Starter

TN
_A/AWM\H//
~S
mmmuAn;/.,/n..imLHuH ..... ==
L\ M
¢ pa e
“&d )/
o)/ S
ot /)
D, Hd \ \\ —
& V4 _
/! vw B \ﬁ U._mwm_v
YA S~/
\M‘ > \\ wl i
e -~ \\
\\1/,\ <
{ v v \,
~ (@)

N
=S

(AMM

@A\mmm

,,J,A(-

/oy
==
s

p

i
2

)




SLT1554 Tractor Command Engine Page 50 of 62
Starter

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, Hx Flange, M8-1.25 x 80
2 KH-25-098-09-S 1 S  Starter, Solenoid Shift
3 KH-25-086-113-S 3 Screw, Torx Hd
4  KH-25-435-05-S 1 S Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Starter Pinion
6 KH-25-141-05-S 1 Ring
7  KH-25-221-01-S 1 Kit, Brush



Page 51 of 62

s - , e
SR » \ _
—y .,C@,?mrumwwww \mwra//// \ , )
[NV A =)
Wl ® N
el /N\xmmmwww/ , T
\\\ Nm/ﬂ.ﬂ\u/&/ \ ///

h AN \ T

NN . S
/ m%/,/N N ~ : -
A,/"%,va \\\i\MH.u ///,//A/AVHHWV/ \mi AV
r A N(m}/ TR
RN ~
S AR
= NG (&)
// VAMMLMHWNV/
& »/mwn,,wf
N//m«wﬂ/
N\, 7 ™,
NN\
AN
P A
o AW WW‘V,IA po
.\H/ (¢ S \\\\\
(~) e
N /!
(. (o

/ _ &)
| @ o
,/ﬂuﬂ” ﬁ e
/WW/ XMH\\\
—y—— - /%I \ AN
\ W\ "/ /,///
o )
By H
4 < TN
'~ A (@ V] v
«v‘xwww, e

S

N L
(=
@)

Sy
\“\mmmwkw
/a

SLT1554 Tractor Command Engine

Steering



SLT1554 Tractor Command Engine
Steering

Page 52 of 62

Ref#  Part Number Qty S/P/F  Description
1 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  710-1260 1 S  Self-tapping Screw, 5/16-18 x.75
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0214 2 S Nut, Hex, 3/8-24, Gr5
7 712-04065 4 /P Nut, Nylon Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0448A 2 S  Ball Joint, 7/16-20
13  710-04095 1 Hex Cap Screw, 3/8-16, 1.00
14  736-3004 1 S  Washer, Flat,.406 x.875 x.105
15 736-3084 1 /P Washer, Flat,.510 x 1.120 x.060
16 737-3007 1 Grease, Alvania Ep 2
17  738-04154 2 Spacer, Shoulder, 1.00 x.38 x.38
18  759-04186 1 /P Shatft, Steering,.625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic,.380 ID
20  741-0656A 1 S  Bearing, Hex Flange, 5/8
21 683-04101 1 S  Axle Assembly, LH.750 Dia
22  683-04102 1 S  Axle Assembly, RH.750 Dia
23 712-0417A 2 /P Nut, Hex, Flange, 5/8-18
24  714-04039 2 Pin, Cot, 5/32, 1.25
25  719-04105 1 /P Axle, Pivot, Cast.750 Dia
26  736-0866 2 Washer, Flat,.755 x 1.92 x.060
27  738-1011A 2 /P Screw, Shoulder,.500 x 2.230, 3/8-16
28  631-04008 1 S  Wheel, Steering, Three Spoke
29  731-04532 1 S  Cover, Steering Wheel



Page 53 of 62

618-04270

ISSION

SLT1554 Tractor Command Engine

Transm

M/
PR S
—
) 208
/8 ,\xww@m
N /
“ JJKmmWN y m \
s y
ey WA
N 0
// N\,
\
xw@m,/
@ 4//
) ,/wxw /
&
2
o
4
u«m @YM?
\km,.i,
\MM.‘ m
- \\ \\\m@ ,/ \\

5 r - \”mm




SLT1554 Tractor Command Engine Page 54 of 62
Transmission 618-04270

Ref#  Part Number Qty S/P/F  Description
1 HG-71275 1 Main Housing, Assembly
1 Main Housing, Machined Drain
1 Bushing, .865 X .985 X .790
2 HG-70483 1 /P Side Housing, Assembly
1 Side Housing
1 Bushing, .865 X .985 X .790
1 Bushing, .624 X .719 X .562
3  HG-70477 1 Center Section, Assembly
1 Center Section
1 Bushing, .707 X .788 X .591
4  HG-51048 1 /P Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
1 Block - Cylinder
5 Piston
5 Spring, Compression
5 Washer - Thrust
7 HG-51190 14 /P Hex Flange Screw 1/4-20 X 1.25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring, Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 3 /P Ring, Retaining
13 HG-51161 1 /P Seal, Lip .67 X 1.58 X .276
14  HG-50315 1 Ball, Bearing 17mm ID X 40mm OD X12mm
16 HG-51064 1 Bolt, Hex Flange Head 5/16-24 X .94 (Patch)
17  HG-51140 1 /P LipSeal18 X32 X7
18 HG-51119 1 /P Arm, Control
19 HG-50551 2 S  Bearing, 30 X 52 X 13 Thrust
24  HG-50966 1 Shaft, Motor
27 HG-51767 1 Gear - Pinion, 12T
28 HG-51766 1 10T/49T Gear
29 HG-51043 1 /P Gear, LDT Jackshaft
30 HG-51044 1 60T Bull Gear
31 HG-51088 2 /P Sleeve Bearing .75 X 1.750 X .625
32 HG-51089 2 /P Sleeve Bearing (Outboard) .75 X 1.575 X .625
33  HG-44875 2 /P Washer, 3/4 X 11/2 X .13 THK
34 HG-51066 2 /P Lip Seal Axle Seal
35 HG-52209 1 S  Shaft, Axle (R.H.)
36 HG-52210 1 S  Shaft, Axle (L.H.)
37 HG-51769 2 /P Miter Gear 12T (Splined)
38 HG-51768 2 Miter Gear 12T
39 HG-50146 1 Shaft
40 HG-44871 2 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshatft
42  HG-51100 1 Magnet, Ring
44  HG-50016 2 Bolt, Hex Flange 3/8-24 X 2.5
48 HG-51098 1 Rod, Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 /P Retaining Ring, 250 External
51 HG-51081 1 /P Seal, Lip .741 X .250 X 250 TC
52 HG-44371 1 /P Flat Washer
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55 HG-2003014 1 /P Spring - Helical Compression



SLT1554 Tractor Command Engine
Transmission 618-04270

Page 55 of 62

Ref#  Part Number Qty S/P/F  Description
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Brake, Yoke
59 HG-51072 1 /P Rotor, Brake
60 HG-44132 2 S  Brake, Puck
61 HG-44134 1 S  Puck Plate
62 HG-44127 2 S  Brake Actuating Pin
63 HG-51146 2 HFHCS 1/4-20 X 2 w/Patch SPECIAL FLANGE
65 HG-23711 1 Spacer
66 HG-51607 1 Spring, Brake ARM BIAS
68 HG-44094 1 /P Arm, Brake
69 HG-44142 1 S  Slotted Hex Nut, 5/16-24
70 HG-44101 1 S  Cotter Pin, 3/32 X 3/4
71 HG-50919 1 /P Compression Spring Anti-Drag
72  HG-50132 3 /P Washer
73  HG-44130 2 S  Flat, Washer 11/32 1.D. X 7/9 O.D
74  HG-70719 1 /P Seal, Kit
84  HG-51143 1 /P Fitting, 5/16 SAE 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
94  HG-44147 1 Bearing, Ball .62 ID X 1.39 .44
95 HG-50837 1 Screw, Socket Head Cap 5/16-24 X1 1/2
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, SFHCS 5/16-18 X 1
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-52493 1 Washer
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .260 ID X .560 OD X .870
103  HG-51223 1 Bracket, Torque
108 HG-51069 1 Washer, Motor Shaft .71 ID X 1.15 OD X .030
THK
109 HG-9005110-5600 2 /P Plug, SAE #6
110 HG-50868 1 Screw, Torx Head 5/16-18 T.F.
111  HG-51144 1 O-Ring .103 X .299 ID
114  HG-51184 1 /P Spring, Guide
124  HG-71315 1 Center Section - Filter - Bypass Assembly
1 Center Section
1 Base, Filter,w/Poppet
1 Check Plug Assembly, .027 Washer
1 Shock Valve Assembly
1 Spring, Bypass
1 Actuator, Bypass
1 Deflector
1 Bottom, Filter
1 Bushing, .707 X .788 X .591
125 HG-70756 1 /P Filter Assembly
1 Bottom, Filter
1 Spring, Bypass
1 Deflector
1 Base, Filter,w/Poppet
128  HG-70503 1 /P Kit, Expansion Tank
1 Tank, Expansion Assembly
1 Cap, Vent



SLT1554 Tractor Command Engine
Transmission 618-04270

Ref#  Part Number Qty

SIPIF

Page 56 of 62

Description

HG-70463

737-3121
HG-50928

RPRRPRRPRPRNRRRRER

/P

/P
/P

VSBolt, Self Tapping 10/32 X 1/2
Bracket, Support Expansion Tank
Seal - O-Ring Kit not shown
Seal, Lip .67 X 1.58 X .276

Lip Seal 18 X 32 X7

Lip Seal .706 X 1.584 .25

Seal, Lip .741 X .250 X .250 TC
Oil Seal .625 X .25

O-Ring

Drive System Fluid not shown
Sealant 10.5 oz. not shown



Page 57 of 62

SLT1554 Tractor Command Engine

618-04270A

ission

Transm

=

\
WMMWWMTV ﬁMY & Hﬂ&ﬁilﬂ?lm%m*\\\

B
AN T




SLT1554 Tractor Command Engine
Transmission 618-04270A

Page 58 of 62

Ref#  Part Number Qty S/P/F  Description
1 HG-70467 1 Main Housing, Assembly
1 Main Housing, Machined Drain
1 Bushing, .865 X .985 X .790
2 HG-71389 1 Side Housing, Assembly
1 Side Housing, Machined
1 Bushing, .865 X .985 X .790
1 Bushing, .624 X .719 X .562
3  HG-70477 1 Center Section, Assembly
1 Center Section, 5 Piston
1 Bushing, .707 X .788 X .591
4  HG-51046 1 Swashplate, Trunnion Machined
5 HG-70331 1 /P Block - Assembly
1 Block - Cylinder
5 Piston
5 Spring, Compression
5 Washer - Thrust
7 HG-51190 14 /P Hex Flange Screw 1/4-20 X 1.25
9 HG-51062 1 /P Shatft, Input
10 HG-2000022 1 /P Ring, Retaining
11  HG-50951 1 /P Spacer
12  HG-50329 3 /P Ring, Retaining
13 HG-51161 1 /P Seal, Lip .67 X 1.58 X .276
14  HG-50315 1 Ball, Bearing 17mm ID X 40mm OD X12mm
16 HG-51064 1 Bolt, Hex Flange Head 5/16-24 X .94 (Patch)
17  HG-51140 1 /P LipSeal18 X32 X7
18 HG-51119 1 /P Arm, Control
19 HG-50551 2 S  Bearing, 30 X 52 X 13 Thrust
24  HG-50966 1 Shaft, Motor
27 HG-51767 1 Gear - Pinion, 12T
28 HG-51766 1 10T/49T Gear
29 HG-51043 1 /P Gear, LDT Jackshaft
30 HG-51044 1 60T Bull Gear
31 HG-51088 2 /P Sleeve Bushing, Inboard
32 HG-51089 2 /P Sleeve Bushing .75 x 1.575 x .625
33  HG-44875 2 /P Washer, 3/4 X 11/2 X .13 THK
34 HG-51066 2 /P Lip Seal Axle Seal
35 HG-51079 1 /P Shaft, Axle (R.H.) DD
36 HG-51078 1 /P Shaft, Axle (L.H.) DD
37 HG-51769 2 /P Miter Gear 12T (Splined)
38 HG-51769 2 /P Miter Gear 12T
39 HG-50146 1 Shaft
40 HG-44871 2 /P Ring, Spiral Retaining
41  HG-51083 1 Pin, Jackshatft
42  HG-51100 1 Magnet, Ring
44  HG-50016 2 Bolt, Hex Flange 3/8-24 X 2.5
48 HG-51098 1 Rod, Bypass Actuator
49 HG-51135 1 Arm, Bypass
50 HG-51116 1 /P Retaining Ring, 250 External
51 HG-51081 1 /P Seal, Lip .741 X .250 X 250 TC
52 HG-44371 1 /P Flat Washer, 5/9 ID X 1.0 OD X .05THK
53 HG-44145 1 Retaining Ring
54 HG-51071 1 Bearing, Center Block
55 HG-2003014 1 /P Spring - Helical Compression



SLT1554 Tractor Command Engine
Transmission 618-04270A

Page 59 of 62

Tank, Expansion Assembly

Ref#  Part Number Qty S/P/F  Description
56 HG-2003017 1 /P Washer
58 HG-62589 1 /P Brake, Yoke Kit
59 HG-51072 1 /P Rotor, Brake
60 HG-44132 2 S  Brake, Puck
61 HG-44134 1 S  Puck Plate
62 HG-44127 2 S  Brake Actuating Pin
63 HG-51146 2 HFHCS 1/4-20 X 2 w/Patch SPECIAL FLANGE
65 HG-23711 1 Spacer
66 HG-51607 1 Spring, Brake ARM BIAS
68 HG-44094 1 /P Arm, Brake
69 HG-44142 1 S  Slotted Hex Nut, 5/16-24
70 HG-44101 1 S  Cotter Pin, 3/32 X 3/4
71 HG-50919 1 /P Compression Spring Anti-Drag
72  HG-50132 3 /P Washer,
73  HG-41130 2 Flat, Washer 11/32 1.D. X 7/9 O.D
74  HG-70719 1 /P Seal, Kit
84  HG-51143 1 /P Fitting, 5/16 SAE 5/32 Tube
85 HG-51147 1 Hose, Expansion Tank
94  HG-44147 1 Bearing, Ball .62 ID X 1.39 .44
95 HG-50837 1 Screw, Socket Head Cap 5/16-24 X1 1/2
96 HG-51200 1 Spacer, Locating
97 HG-50870 1 Screw, SFHCS 5/16-18 X 1
98 HG-51120 1 Arm, Return
99 HG-51097 1 Puck, Adjusting
100 HG-52493 1 Washer, Flat
101 HG-51131 1 /P Spring, Extension
102  HG-51123 1 Spacer, .260 ID X .560 OD X .870
103  HG-51223 1 Bracket, Torque
108 HG-51069 1 Washer, Motor Shaft .71 ID X 1.15 OD X .030
THK
109 HG-9005110-5600 2 /P Plug, SAE #6
110 HG-50868 1 Screw, Torx Head 5/16-18 T.F.
111  HG-51144 1 O-Ring .103 X .299 ID
114  HG-51184 1 /P Spring, Guide
124  HG-71315 1 Center Section - Filter - Bypass Assembly
1 Center Section
1 Base, Filter,w/Poppet
1 Check Plug Assembly, .027 Washer
1 Shock Valve Assembly
1 Spring, Bypass
1 Actuator, Bypass
1 Deflector
1 Bottom, Filter
1 Bushing, .707 X .788 X .591
125 HG-70756 1 /P Filter Assembly
1 Bottom, Filter
1 Spring, Bypass
1 Deflector
1 Base, Filter,w/Poppet
128  HG-70503 1 /P Kit, Expansion Tank
1
1

Cap, Vent



SLT1554 Tractor Command Engine
Transmission 618-04270A

Ref#  Part Number Qty

SIPIF

Page 60 of 62

Description

HG-70463

737-3121
HG-50928

RPRRPRRPRPRNRRRRER

/P

/P
/P

VSBolt, Self Tapping 10/32 X 1/2
Bracket, Support Expansion Tank
Seal - O-Ring Kit not shown
Seal, Lip .67 X 1.58 X .276

Lip Seal 18 X 32 X7

Lip Seal .706 X 1.584 .25

Seal, Lip .741 X .250 X .250 TC
Oil Seal .625 X .25

O-Ring

Drive System Fluid not shown
Sealant 10.5 oz. not shown



SLT1554 Tractor Command Engine
Wheels

Page 61 of 62

:\\
N\

3

/

\
\
\
i
1 \
A \
|\ \
= \ \ 1
7N \ !
220 & \ !
AR \ I
I4 AN RN \ I
[\ ! /
i NN | /
e N RN N7 | /
17788 - XN\ AN\ = I /
A YNNI ! /=
O AN N L / AN
DR NN\ R / / .
DRV N\ N / / ~
BN W NN I - .
AR 4 e ~ TN
VN NG e ~ A
NN WS S ~—{ 1)
AN 2 e Ly,
P T N\ = ~— N
d N i RN
AN/ ~
AN | ~
- N/ ~
[ ~ TN
W Q. ~. / n\
N ~—{ 2 ]
~ &/
~ \_/
~ ~—
~ — T T A
RN S~ ~ 7N
~_{ 2 / ~ — A
L o) ey \ [ a)
>/ / N\ b N_/
~— / N
[ — NN
1 . AL
[/ NI NS
I/ 77\ \
/7 N\ \
HIE NN \
[HEFEE-2 NN \
W I\ \
T NN\ \
LU N\ \
WOW WY \
PN\ W )
AN © ANA\B |
NN N I
AR NN\ N T ]
-SRI AL /
Z7 R R N (1 /
AN T R = |11 /
HE NNV AN i /
1EPRAE B Iy
e /
%) N
N2\

e §
\ NN
LR ]
Nl
N
N
.
~
~
™~
™~ .
~ AN
RN Gy A
‘R
N

(



SLT1554 Tractor Command Engine Page 62 of 62
Wheels

Ref#  Part Number Qty S/P/F  Description
1 734-04174 2 Tire, Turf, Cub Cadet 22 x 9.5 x 12
2  634-04238-0499 2 /P Rim Assembly, 12 x 7 (4-Lug)
3  712-3050 8 /P Lug Nut, 7/16-14
4  741-0516B 2 /P Bearing, Flange .760 X 1.00 X 1.20LG
4  741-0990B 2 /P Bearing, Flange .760 ID w/grease fitting
5  634-04405-0499 2 Rim Assembly, 6 x 4.5 (Included, Bearings,

Spacer and Valve)

6 931-3020 2 /P Hub Cap

7  734-1731-0901 2 /P Tire, Turf, Cub Cadet 15x 6 x 6
737-0224 2 Grease Fitting (Not Shown)
934-0255 4 /P Valve, Tubeless Air (Not Shown)



